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30.000 MHz 1,000 GHz 1.000 MHz 985.69965 MHz -46.57 dBm -33.57 dB 30,000 MHz 1,000 GHz 1.000 MHz 925.10495 MHz -46.12 dBém -33.12 d&
1.000 GHz 1,700 GHz 1.000 MHz 1.69983 GHz -42.47 dBm -29.47 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69913 GHz -45.56 dBm -32,56 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.51501 GHz -45,52 dBm -32,52 dB 1,765 GHz 3,000 GHz 1.000 MHz 2,07510 GHz -45,50 dBm -32,50 dB
3.000 GHz 2.000 GHz 1.000 MHz 5.82601 GHz -41.28 dBm -28.28 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.54392 GHz -41.20 dBm -26.20 db
9.000 GHz 13.000 GHz 1.000 MHz 12.65329 GHz -41.25 dBm -28.25 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.66229 GHz -41,33 dBm -28.33 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.55083 GHz -37.83 dBm -24.83 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.55250 GHz -37.76 dBm -24.76 d&
p— m—
)i 2 )i [
L JL ) L JL J
D: 14.APR.2022 11:13:02 14.APR.2022 11z 18
Spectrum [DVD]
Ref Level 0.00 dém  Offset 12.20 dB Mode Auto Sweep
SGL Count 100/100
@1 AugPwr
Limit ¢heck PARS
10 4 LINE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dBém
-40 dem R
NM"‘ iy bt ek N -
-60 dB
=70 dBs
-80 dém
-90 dém
Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALi
30.000 MHz 1,000 GHz 1.000 MHz 938,19340 MHz -46.52 dBm -33.52 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.63231 GHz -46.62 dBm -33.82 dB
1.765 GHz 3.000 GHz 1.000 MHz 1.76767 GHz -39.55 dem -26.55 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.91792 GHz -41.35 dBm -28.35 dB
9.000 GHz 13,000 GHz 1.000 MHz 1265029 GHz -41,30 dBm -28.30 dB
13.000 GHz 18,000 GHz 1.000 MHz 1552583 GHz -37.79 dBém -24.79 d&
il
JL J
Date:

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102843-05B

LTE Band 4 / 20MHz

Spe ¥
Ref Level 0.00 dém  Offset 12.20 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 12,20 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dB -30 dBm
40 dB N ~ APt || -40 dBm ~ —— e
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 39006 pts Stop 18.0 GHz Start 30.0 MHz 39006 pts Stop 18.0 GHz
purious Emissions [Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 982.79110 MHz -46.20 dBm -33.20 dB 30,000 MHz 1,000 GHz 1.000 MHz 897.95852 MHz -46,36 dBém -33.36 d&
1.000 GHz 1,700 GHz 1.000 MHz 1.69983 GHz -42.78 dBm -29.78 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.68828 GHz -45.87 dBm -32.87 dB
1.765 GHz 3,000 GHz 1.000 MHz 2,51007 GHz -45,37 dBm -32,37 dB 1,765 GHz 3,000 GHz 1.000 MHz 2,04630 GHz -45,40 dBrm -32.40 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.85042 GHz -41.22 dBm -28.22 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.96792 GHz -41.20 dBm -26.20 db
9.000 GHz 13.000 GHz 1.000 MHz 12.63280 GHz -41.51 dBm -28.51 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.65879 GHz -41.44 dBm -28.44 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.54708 GHz -37.78 dBm -24.78 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.54125 GHz -37.62 dBm -24.62 dB
p— m——
)i 2 )i [
L JL ) L JL J
D: 14.APR.2022 11:38:21 14.APR.2022 11:40:58
Spectrum [DVD]
Ref Level 0.00 dém  Offset 12.20 dB Mode Auto Sweep
SGL Count 100/100
@1 AugPwr
Limit ¢heck PARS
10 4 LINE_ABS PARS
| SPURIOUS_LINE_ABS_
-20 dém
-30 dBém
-40 dBm A‘A. o
I i ot - s el —
-60 dB
=70 dBs
-80 dém
-90 dém
Start 30.0 MHz 39006 pts Stop 18.0 GHz
[Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALi
30.000 MHz 1,000 GHz 1.000 MHz 960,00750 MHz -46.47 dBm -33.47 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69983 GHz -46.63 dBm -33.63 dB
1.765 GHz 3.000 GHz 1.000 MHz 1.76685 GHz -41.49 dem -28.49 dg
3.000 GHz 9.000 GHz 1.000 MHz 6.02350 GHz -41.36 dBm -28.36 dB
9.000 GHz 13,000 GHz 1.000 MHz 1263430 GHz -41.43 dBém -28.43 dB
13.000 GHz 18,000 GHz 1.000 MHz 1554541 GHz -37.57 dBém -24.57 d&
il
JL J
Date: 11:45:35

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number T A4

-41 of 42



ssamonias. FCC RADIO TEST REPORT

Report No. :

FG102843-05B

Frequency Stability

Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0016
40 Normal Voltage 0.0002
30 Normal Voltage 0.0036
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0024
0 Normal Voltage 0.0024
PASS
-10 Normal Voltage 0.0008
-20 Normal Voltage 0.0039
-30 Normal Voltage 0.0022
20 Maximum Voltage 0.0040
20 Normal Voltage 0.0047
20 Battery End Point 0.0039
Note:
1. Normal Voltage = 3.86 V. ; Battery End Point (BEP) = 3.40 V. ; Maximum Voltage = 4.45 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number A4 -420f 42

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.+ FG102843-05B

LTE Band 5

Peak-to-Average Ratio

Mode

Mod. QPSK

LTE Band 5/ 10MHz

RB Size

16QAM

64QAM

256QAM

Full RB

Middle CH 5.62

Full RB

Full RB

Full RB

Limit: 13dB
Result

5.91

6.09

6.58

PASS

LTE Band 5/ 10MHz / QPSK
Middle Channel / Full RB

LTE Band 5/ 10MHz / 16QAM

Spectrum 42 Spectrum 2
Ref Level 30.00 GBm  Offset 11.10 & Ref Level 30.00 GBm  Offset 11.10 &
= _Att 30 e AQT 2ms ® RBW 10 MHz = _Att 30 e AQT 2ms ® RBW 10 MHz
@153 view @153 view
a - a
001 001
N N
\ X
1E by 1E4
|
\ it
E-04- E-04- t
1
£ 160 -
(CF 836.5 MHz ean Pvir + 20.00 db (CF 836.5 MHz Mean Pyr + 20.00 dB.
‘Complementary Cumulative Distribution Function Samples: 130000 ‘Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | Crest | 10%% | 1% | 0.1% | o010 | Mean | Peak | Crest | 10%% | 1% | 0.1% | _n.o10e |
Trace 1 [ 2178 dBm 27 B2 dbm 6.04 a8 2.43d8 4.52 dE 562 db .04 db Trace 1 [ o0.67 dBm 2721 dbm 6.34 a8 .96 dB 501d8 5.91a8 6.14 a8
— —
[ | SEEEEEEE [ CEREEEEN

LTE Band 5/ 10MHz / 256QAM

Middle Channel / Full RB

L 2
30.00 aBm _ Offset 11,10 db | 30.00 GBm _ Offset 11.10 &
= _Att 30 e AQT 2ms ® RBW 10 MHz = _Att 30 e AQT 2ms ® RBW 10 MHz
@153 view @153 view
=l i
0 0
001 001 e
ht
1E- 1E-
+
E-04- ‘l E-04-
\ \
E 1E-
(CF 836.5 MHz ean Pvir + 20.00 db (CF 836.5 MHz Mean Pyr + 20.00 dB.
‘Complementary Cumulative Distribution Function Samples: 130000 ‘Complementary Cumulative Distribution Function Samples: 130000
Mean | Peak | Crest | 10%% | 1% | 0.1% | o010 | Mean | Peak | Crest | 10%% | 1% | 0.1% | p.0100
Trace 1 [ 10.62 dBm 26 34 dbm 6.52 a8 3.10d8 525 dE £.00 db ©.38 dB Trace 1 [ 17.63 dBm 26 04 dbm B.21 a8 3.16d8 5.28 a8 6.58 a8 7.28 a8
—
[ | SEEEEEEE [ CEREEEEN

TEL : 886-3-327-3456

FAX . 886-3-328-4978

Page Number : A5-10of 30



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102843-05B

26dB Bandwidth

Mode LTE Band 5 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 129 | 1.30 | 3.14 | 3.05 @ 508 | 515 | 10.03 | 10.03 | - - - -
Mode LTE Band 5 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH 131 | 1.30 | 315 | 3.07 | 533 | 530 | 991 | 1033 | - - - -
TEL : 886-3-327-3456 Page Number : A5-20f30

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102843-05B

LTE Band 5

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

m 2 m 2
Ref Level 30.00 GBm  Offset 1110 0B & RBW 30 kHz RefLevel 20.00 dbm  Offset 11.10 0B = RBW 30 khz
e Att 30d8  SWT  63.2 s @ VBW 100 kHz Mode Auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 16.80 dBm Mi[1] 16.75 dBm
2 . 836.54480 MHz - 836.11120 MHz
PPN PP b A B 26.00 dB . ndB 26.00 dB
_ o [ VA By 1.289500000 MHz 0 ekl oA Wl - A TAT 1.297900000 MHz
Qfactor | 648.7) Q factor 644.2
o 0 de: = -
\rz 1/ \[z
10 X N -0 d - -
/ \
\ \
0 i _ / . as
o A g SEVCUN S e
30 o -
40 dBm
-s0 -s0
60 d -60 di
CF 836.5 MHz 1001 pts Span 2.8 MHz 6.5 MHZ 1001 pts Span 2.8 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value |__Function Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 836.5448 MHz 16.89 dbm ndB down 1.2605 WHz ML 1 536.1112 MHz 16.75 dem ndB down 1.2579 Wz
TL 1 835.8427 MHz -9.24 dBm ndg 26,00 dB T 1 £35.8483 MHz ndg 26.00 dB
T2 i 837.1322 MHz q factor 648.7 T2 i 8371462 MHz q factor 644.2
L JU J - L JU J -

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz

/ 16QAM

- im 2
Ref Level 30.00 cbm  Offset 1110 db @ RBW 100 Kz RefLevel 30.00 dbm  Offset 11.10 06 & RBW 100 khz
lo att I0de ST 19 s @ VBW 300 kHz  Mode Auta FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17K Max [@ 37+ Max
[EEEY 7.42 dBim) mi1] 16.65 dBm
M1 837.69280 MHZ B35.61290 MHZ
20 20
Fo I TP 26.00 dB ndB 26.00 dB
. S Rt A 2.140900000 MHz - ity N - (T w 3.050900000 MHz
Ji Q factor 266.7 Q factor \ 273.9
o 0 da 5 -
/ T/ 5
-10 d - -0 d a
/ \ e e M
7= ., o
a0 d
-40 dBm:
-50 -50
60 df -60 di
CF 836.5 MHz 1001 pts Span 6.0 MHz 6.5 MHZ 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | Function Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 837.6928 MHz 17.42 dom nd@ down 3,140 Mz [ 635,612 MHz 16.65 dem nd@ down 3.0609 MHz
T 1 834,9056 MHz -8.52 dBm nd8 26,00 d8 T 1 834.9176 MHz -9.35 dem nd8 26,00 d&
T2 1 838.0465 MHz -6.52 dbm q factor 266.7 T2 1 £37.9685 MHz -9.35 dbm q factor 273.9
L Jj ] [ [ e

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

trum - um -
Ref Level 30.00 cbm  Offset 1110 db @ RBW 100 Kz RefLevel 30.00 dbm  Offset 11.10 06 & RBW 100 khz
lo att I0de ST 19 s @ VBW 300 kHz  Mode Auta FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 15.23 dBm mi1] 14.91 dem
. B35.54100 MHZ - ) B36.01000 MHZ
15 nds 26.00 dB 26.00 dB
_ T A e e e s P eaY ) LGRS W L 5.075000000 MHZ| 104 - 5.145000000 MHZ|
f Q factar 164.7) [ Q factar 162.5
o + 0 da: 7
T/ T1/ 2
10 df < -10 df -
N N
20 -20
/ 4 e —
50 oo oLt L El= NS
Rl v
40 dBmv -40 dBm:
50 -50
60 df -60 di
CF 836.5 MHz 1001 pts Span 10.0 MHz 6.5 MHZ 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 835.841 MHz 15.23 dém nd@ down 5,075 MHz [ 1 £36.01 MHz 12.91 dem nd@ down 5.145 MHz
T 1 833,913 MHz -10.89 darm nds 26,00 d8 T 1 £32.903 MHz -11,12 dam nds 26,00 d8
T2 1 838.988 MHz -10.63 dBm q factor 164.7 T2 1 B30.047 MHz -11.01 dBm q factor 162.5
L Il J -

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: A5-30f30




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG102843-05B

LTE Band 5

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

m - m -
Ref Level 30.00 GBm  Offset 11,10 db & RBW 300 kHz RefLevel 20.00 dbm  Offset 11.10 0B & RBW 300 kHz
e Att 30d8 SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE BWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 17.18 dBm mi1] 16.80 dBm
2 M 980 MHz - 838.2580 MHz
P | 26.00 dB Ade 76.00 dB
_ ! ~ B 10.030000000 MHz 0 T AR TN 10.030000000 MHz
] Q factor 83.4 I Q factor 83.4
o 0 de:
Th
10 di -10 df 5
/ \ J K
/ \ - i B
5 AT -
\ ¥ EAVAY. - -
o \ \ v s
~ e |
N A - 30 d
-40 dBm
-s0 -s0
-60 d -60 di
CF 836.5 MHz 1001 pts Span 20.0 MHz 6.5 MHZ 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 836.538 MHz 17.18 dbm ndB down 10.03 MHz ML 1 B36.258 MHz 16.80 dem ndB down 10.03 MHz
TL 1 831.505 MHz -8.82 dBm ndg 26.00 dB TL 1 B31.665 MHz -10.14 dBm ndg 26,00 dB
T2 i 841.535 MHz -8.90 dém q factor 83.6 T2 i 841,665 MHz -9.35 dém q factor 83.6

LTE Band 5

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz / 64QAM

m = i
Ref Level 30.00 GBm  Offset 1110 0B & RBW 30 kHz RefLevel 20.00 dbm  Offset 11.10 0B & RBW 100 kHz
e Att 30d8  SWT  63.2 s @ VBW 100 kHz Mode Auto FFT o Att 30 dE SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 14.73 dBm Mi[1] 16.42 dBm
2 836.24270 MHz - . 835.54700 MHz
¥ ndB 26.00 dB ANES _ ndp 26.00 dB
- DRPUE (VY NP Y P AP 1.300100000 MHZ| - R R T M s T AR 2.152800000 MHZ|
" Q factor \ 638.5) Q factor 265.0
\
o 3 0 d8 e
s \rz Ty \
10 d - 3 -10 di 5 -
g / A
— = 20 et —
-30 o
-40 dBm
-s0 -s0
60 d -60 di
CF 836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result
ML T 836.2427 MHz 14.73 dBm ndB down 13001 Wz ML 1 535,547 MHz 16.42 dem ndB down 3.1528 WHz
TL 1 835.8259 MHz -11.34 d@m ndg 26.00 dB TL 1 £34.6936 MHz -9.45 dbm ndg 26.00 dB
T2 i 837.135 MHz -11.13 dém q factor 630.8 T2 i 838.0465 MHz -9.57 dém q factor 265.0
L JU ] - L JU -

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

m i i
Ref Level 30.00 GBm  Offset 1110 0B & RBW 100 kHz RefLevel 20.00 dbm  Offset 11.10 0B & RBW 300 kHz
e Att I0dE SWT 15 ps @ VBW 300 kHz  Mode Auto FFT o Att 30dE BWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 14.25 dBm Mi[1] 15.32 dBm
835.51100 MHz 833.9830 MHz
2 2
2 r 26.00 dB =@ ndB 26.00 dB
wd RO | W, 5.325000000 MHz - P e VAT FEP S 9.910000000 MHZ]
i 156.9) f Q factor 84.2
o - 0 de: i y
/ N P
10 d T -10 di
/ \
Y U
-s0 -s0
60 d -60 di
CF 836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 835.511 MHz 14.25 dBm ndB down 5325 MHz ML 1 533.083 MHz 15.32 dBm ndB down 9,91 MHz
TL 1 833.883 MHz -11.84 dBm ndg 26.00 dB T 1 31,465 MHz -10,82 dBm ndg 26,00 dB
T2 i 839.207 MHz -11.78 dém q factor 156.9 T2 i 841,365 MHz -10.86 dém q factor 4.2
L JU ] -

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: A5-40f30




ssamonas. FCC RADIO TEST REPORT

Report No. : FG102843-05B

LTE Band 5

Middle Channel / 1.4MHz / 256QAM

Middle Channel / 3MHz / 256 QAM

m = m i
Ref Level 30.00 GBm  Offset 1110 0B & RBW 30 kHz RefLevel 20.00 dbm  Offset 11.10 0B & RBW 100 kHz
e Att 30d8  SWT  63.2 s @ VBW 100 kHz Mode Auto FFT o Att 30 dE SWT 19 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@17k Max @17k Max
mi1] 13.32 dBm mi1] 13.91 dBm
2 836.11680 MHz - 837.14140 MHz
v ndB 6.00 dB) 26.00 dB
Byt - 1.300700000 MHZ| e ey - o 2.068900000 MHz
e Mo v d '~
10 7~ Y tactor’ ) 642.8 9 7 Q factor hY 272.8
] 0 da -
/ Y
10 d — -10 di -
; \
-20 -20 + =
\ / \
N / e,
S~ VA, =
-s0 -s0
60 d -60 di
CF 836.5 MHz 1001 pts Span 2.8 MHz 6.5 MHZ 1001 pts Span 6.0 MHz
Marker Markar
Type | Ref | Tre | X-value | ¥-value |__Function | Function Result Type | Ref | Tre | X-value I ¥-value |__Function | Function Result
ML T 836.1166 MHz 13.32 dbm ndB down 1.3007 Wz ML 1 §37.1414 MHz 13.91 dem ndB down 3.0689 MHz
TL 1 835.8566 MHz -12.79 dém ndg 26.00 dB T 1 £34.9535 MHz -11.94 dBm ndg 26.00 dB
T2 i 837.1573 MHz -12.70 dém q factor 642.8 T2 i 838.0225 MHz -12,03 dém q factor 272.8
L JU ] - L JU ] -

Middle Channel / 5MHz / 256 QAM

Middle Channel / 10MHz / 256QAM

- im 2
Ref Level 30.00 cbm  Offset 1110 db @ RBW 100 Kz RefLevel 30.00 dbm  Offset 11.10 6 & RBW 300 khz
lo att I0de ST 19 s @ VBW 300 kHz  Mode Auta FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 11.30 dBrm mi1] 13.42 dBm
. 535.93100 MHZ - ] B37.3790 MHzZ
W1 nds 26.00 dB nds 26.00 dB
_ X By 5.295000000 MHz 104 L o By . 10.330000000 MHz|
7 o AT TG T 157.9 7 7 G factor a1.1
/
o 0 d8: +
/ IJ
10 df — -10d - -
/
20 -20
J A I .
, / My P ,,-. v o
a0d . — A ]
e
40 dBm -40 dBm:
-50 -50
60 df -60 di
CF 836.5 MHz 1001 pts Span 10.0 MHz 6.5 MHZ 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result
ML T 835.931 MHz 11.30 dém nd@ down 5.295 MHz [ 1 £37.378 Mz 13.42 dem nd@ down 10,33 MHz
T 1 833,803 MHz -14.68 dam nd8 26,00 d8 1 1 B31.265 MHz -12,71 dem nd8 26,00 d8
T2 1 839.007 MHz -14.87 dbm q factor 157.9 T2 1 £41.585 MHz -12.57 dém q factor 811

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A5-50f 30



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102843-05B

Occupied Bandwidth

Mode LTE Band 5 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.10 | 1.09 | 274 | 2,78 | 454 | 451 | 9.03 | 9.05 - - - -
Mode LTE Band 5 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH 1.10 | 1.09 | 272 | 274 | 455 | 450 | 9.09 | 9.15 - - - -
TEL : 886-3-327-3456 Page Number : A5-60of 30

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102843-05B

LTE Band 5

m 2 m 2
Ref Level 30.00 cBm  Offset 1110 db @ RBW 30 kiz RefLevel 30.00 dbm  Offset 11.10 06 & RBW 30 khz
lo att 30d8  SWT  63.2ps @ VBW 100kHz  Mode Auto FFT o att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 15.74 dBm [EEEY 16.15 dBm
. B36.29300 MHZ - B36.93640 MHZ
oce B 1.102097902 MHz o 1.080909091 MHz
B o P e S A W P A |
wd L 10d f o= '\
/ 3
o 0 d8:
7 R I \
10 df =10 di
N 7
Y ~
- WaYa) VA
AL
-50 -50
60 df -60 di
CF 836.5 MHz 1001 pts Span 2.8 MHz 6.5 MHZ 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 836.293 MHz 15.74 dém [ 1 £36.9364 MHz 16.15 dem
T 1 835.94335 MHz 8.13 dam oce Bw 1.102097902 MHz T 1 835.95458 MHZ .04 dBim oce Bw 1.090909091 MHz
T2 1 837.04545 MHz 7.43 dém T2 1 B37.04545 MHz 8.97 dBm
L JU J - L JU J -
il m il
Ref Level 30.00 cbm  Offset 1110 db @ RBW 100 Kz RefLevel 30.00 dbm  Offset 11.10 06 & RBW 100 khz
lo att I0de ST 19 s @ VBW 300 kHz  Mode Auta FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 17.01 dBm mi1] 17.07 dem
. 53620030 MHz - _ B36.45200 MHz
B e OB, " 0739 MHzZ 2.775224775 MHZ]
T1
wd 10d
\ !
o 0 d8:
7 . 7 ‘
10 d -10 df a
7 \ 7 \
/ \ L/ R P
|20 dime— L o |20 do Ao
-20 ¢ 30
40 dBmv -40 dBm:
-50 -50
60 df -60 di
CF 836.5 MHz 1001 pts Span 6.0 MHz 6.5 MHZ 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 836.2003 MHz 17.01 dém [ 1 B36.452 Mz 17.07 dem
1 835.12737 MHz 9.63 dam oce Bw 2.739260739 MHz T 1 835.1034 MHZ 7.32 dam oce Bw 2775224775 MHz
1 837.86663 MHz 10.56 dBm T2 1 B37.87B62 MHz 10.28 dBm
trum 532 5 v 532
Ref Level 00 dBm  Offset 11.10 dB & RBW 100 kHz Ref Level 00 dBm  Offset 11.10 dB & RBW 100 kHz
lo att I0de ST 19 s @ VBW 300 kHz  Mode Auta FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 15.55 dBm mi1] 13.96 dBm
. B34.58200 MHZ - 83443200 MHZ
occ Bw +.535464535 MHZ 7 occ Bw +.505494505 MHz
. Pl et A o T4 ~ Al \
. ot - W, o ;a e . N
!
o 0 d8:
10 df — -10d —
/ \, Vi \
20 = -20
et o ~ S
- v |~
-an d a0
40 dBmv -40 dBm:
-50 -50
60 df -60 di
CF 836.5 MHz 1001 pts Span 10.0 MHz 6.5 MHZ 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 834.582 MHz 15.55 dém [ 1 £34.432 Mz 13.96 dem
T 1 834.23227 MHz 8.46 dam oce Bw 4,535454535 MHZ T 1 834.24226 MHZ 9.07 dBim oce Bw 4,505494505 MHZ
T2 1 838.76773 MHz 9.13 dBm T2 1 B3B.74775 MHz 8.86 dBm
L ]l J L J -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102843-05B

LTE Band 5

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

m - m -
Ref Level 30.00 GBm  Offset 11,10 db & RBW 300 kHz RefLevel 20.00 dbm  Offset 11.10 0B & RBW 300 kHz
o att 0GB SWT  12.6ps @ VBW  1MHz  Mode Auto FFT e att A0 BWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 17.60 dBm mi1] 15.58 dBm
2 B37.5590 MHz - . 6386580 MHz
[ED S o Bw - 9.030969031 MHz o - 9o 9.050949051 MHz
- Y S BV L P RPN P B
10 ¢ 10 o - =
/ \ \
] . 0 da
{ | L
10 d - -10 di A
/ / ]
= / B A== ]
-0l A RO SO o
40 dBm -40 dBm
50 -s0
60 d -60 di
CF 836.5 MHz 1001 pts Span 20.0 MHz 6.5 MHZ 1001 pts Span 20.0 MHz
Marker Markar
Type | Ref | Tre | X-value |__Function | Function Result | Type | Ref | Tre | X-value ¥-value |__Function | Function Result |
ML T 837.555 MHz ML 1 536658 MHz 15.58 dem
TL 1 831.9645 MHz 12.47 dBm Occ Bw 9.030969031 MHz T 1 831.9645 MHz 10.15 dBm Occ Bw 9050949051 MHz
T2 i 8409955 MHz 10.72 dém T2 i 841.0155 MHz .64 dom
L JL ] L JU ] L
m il il
Ref Level 30.00 GBm  Offset 1110 0B & RBW 30 kHz RefLevel 20.00 dbm  Offset 11.10 0B & RBW 100 kHz
lo att 30d8  SWT  63.2 s @ VBW 100 kHz Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
mi1] 17.10 dBm mi1] 16.79 dBm
2 M1 836.08320 MHz - " 837 0 MHz
occ Bw 1096503497 MHz S : 2.721278721 MHz
- B L Ay
10 d AnLS St 10 d } /
1l / \
o 0 d8 -
5 J 4
10 d — N -10 df
/ y
20 ! o 20 A
- PR ' T N A
| e v -
-a0d -30 d
40 dBm -40 dBm
-s0 -s0
-60 d -60 di
CF 836.5 MHz 1001 pts Span 2.8 MHz 6.5 MHZ 1001 pts Span 6.0 MHz
Marker Markar
Type | Ref | Tre | X-value ¥-value | Function Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML 1 836.0832 MHZ 17.10 dém Ml i 837.3751 MHz 16.79 dem
TL 1 835.94615 MHz 8.89 dBm occ Bw 1.096503497 MHz 1 1 835.13936 MHz 9,26 dem occ Bw 2.721278721 MHz
T2 i 837.04266 MHz 7.60 dém T2 i 837.86064 MHz 9.65 dém
L JL ] L

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

m 2 2
Ref Level 30.00 cbm  Offset 1110 db @ RBW 100 Kz RefLevel 30.00 dbm  Offset 11.10 6 & RBW 300 khz
lo att I0de ST 19 s @ VBW 300 kHz  Mode Auta FFT o att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 13.58 dBm mi1] 15.27 dBm
00 MHZ, B3B.5980 MHzZ
2
2 ™ Occ B 4545 MHz =@ 9.090909091 MHz
. b J ) T4
0d |71_,,. > N 104 FE
o - 0ds L
/ \ !
10 d < -10 df -
Z N y
. / \ . \
A~ N o RV SN
\3’0‘\“‘ RS ad N .30 di
40 dBmv -40 dBm:
-50 -50
60 df -60 di
CF 836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 835.451 MHz 13.58 dém [ 1 B38.598 Mz 15.27 dem
T 1 834.23227 MHz 7.14 dBrm 0cc Bw 4,545454545 MHZ T 1 £31,9845 MHz 10,00 dem 0cc Bw 9.090909091 MHz
T2 1 838.77772 MHz 7.27 dbm T2 1 £841.0754 MHz 49.03 dim
L JL J e e
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ssamonas. FCC RADIO TEST REPORT

Report No. : FG102843-05B

LTE Band 5

Middle Channel / 1.4MHz / 256 QAM

Middle Channel / 3MHz / 256QAM

m 2 m -
Ref Level 30.00 cBm  Offset 1110 db @ RBW 30 kiz RefLevel 30.00 dbm  Offset 11.10 06 & RBW 100 khz
lo att 30d8  SWT  63.2ps @ VBW 100kHz  Mode Auto FFT o att a0de SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 1004100 SGL Count 100/100
(@ 17K Max [@ 37+ Max
[EEEY 12.42 dBm [EEEY 13.89 dBm
. B36.54130 MHZ - 835.27720 MHZ
1.093706294 MHz oce Bw 0739 MHz
. A . I S AN .
10 ¢ r - 4 10 o — =
o 0 da - -
/ I
10 df ra =10 di
/ \ /
-20 20 \
WV \
l d e I e S YL A
-0 d A e 30 dBm—1— N
0 dBm -40 dBm
-50 -50
60 df -60 di
CF 836.5 MHz 1001 pts Span 2.8 MHz 6.5 MHZ 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 836.8413 MHz 12.42 dom [ 1 £35.2772 MHz 12.89 dem
T 1 835.94805 MHz 4,50 dBm oce Bw 1.093706294 MHz T 1 835.13337 MHZ 7.35 dam oce Bw 2.739260739 MHz
T2 1 837.04266 MHz 5.94 dBm T2 1 B37.87263 MHz 6.22 dBm
L JU ] e L JU ] e

Middle Channel / 5MHz / 256QAM

Middle Channel / 10MHz / 256QAM

G ) il
Ref Level 30.00 cbm  Offset 1110 db @ RBW 100 Kz RefLevel 30.00 dbm  Offset 11.10 6 & RBW 300 khz
ke Att 0 dB SWT 16 ps @ VBW 300 kHz  Mode Auto FFT ke Att a0 dB BWT 126 ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17K Max [@ 37+ Max
[EEEY 12.60 dBm Mi[1] 13.26 dBm
. B36.96000 MHZ - B33.1430 MHz
M1 OccBw +.495504496 MHZ M1 oce Bw 9.150849151 MHZ]
X
A P ™ -
10 df e = e AT 10
o 0ds L
7 / |
10 d L 10 d v }
/
20 ; -20 .
. .. e
. s ST r—— B =
-40 dBm:
-50 -50
60 df -60 di
CF 836.5 MHz 1001 pts Span 10.0 MHz 6.5 MHZ 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | _Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | _Function | Function Result |
ML T 836.96 MHz 12.60 dém [ 1 £33.143 Mz 13.26 dem
T 1 834.24225 MHz 6.70 dam oce Bw 4,495504496 MHZ T 1 31,8447 MHZ 5.23 dam oce Bw 9.150849151 MHz
T2 1 838.73776 MHz 6.69 dBm T2 1 B840.9055 MHz 6.49 dBm
L JU ] L JU ] e

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102843-05B

Conducted Band Edge

LTE Band 5/ 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum || Spectrum
Ref Level 30.00 dBm  Offset 11,10 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.10 dB Mode Auto Sweep
S6L Count 100,100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKABS PAES
. ; ; AES Line _$PURIDUS_LINE_ABS PAB
0 ulﬁ’l_:;m PURIOUS_| INE_ABS P ._\ 20 dbime {)i 5
10 dém / | 10 dBm T
|
0ds ‘\ 0 dem J
-10 dBm -10 dBm.
SPURIOUS_LINE_ABS H !
-20 dBm W -20 dBm
T |
30 dem I‘u -30 dBm—t \\
40 dBm A A Wﬂ 40 gt
- P SO I ) WO s ﬂw»"'frr 50 dBm [, r\—/\ g
- —
60 dem 50 dem B SSSSS -
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | PoweraAbs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 9820,43057 MHz -41.81 dém -28.81 de 847.000 MHz 849.000 MHz 100.000 kHz 848,77123 MHz 21.22 dBm -8.78 dB
823.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -23.83 dBm -10.83 dB 949,000 MHz 850,000 MHz 20,000 kHz 540,01748 MHz -92.81 dBm -3.91 dB
824.000 MHz 526,000 MHz 100,000 kHz 824,22078 MHz 21.39 dBm -8.61 d& 850.000 MHz 860,000 MHz 100.000 kHz 850.05435 MHz -43.62 dbm -30.62 dB
S
Y
il ] il [] W

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS
. . x ABS Li SPURIDUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PASS 20 chine 5
10 dbm / "'"\\ 10 dBr“,. ‘\
. K \\ 0 dery i
-10 dem 1 -10 dbm -
SPURIOUS_LINE_ABS 1
-20 dBm ‘\\ -20 dBm 4
.30 dam vl e {
40 derm —= ""“w‘”’ 40 dem vy W\JM%
| s - m,/’" —
Bm— -50 dem —]
-60 dBm -60 dem: — ==
Start 815.0 MHz 3003 pts Stop 826.0 MHz_||[[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
815.000 MHz 823.000 MHz 100.000 kHz 922.91608 MHz -37.44 dém -24.44 d 547.000 MHz 849.000 MAz 100.000 kHz 847.87213 MHz 12.96 dBm -16.04 dB
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,93550 MHz -26.00 dém -13.00 d& 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -26.61 dBm -13.81 dB
524.000 MHz 826,000 MHz 100,000 kHz 824,27073 MHz 13.686 dBm -16.14 dB B50.000 MHz 560000 Mz 100000 kHz 55001495 Mis ~36.28 cbm 3526 b
Y
i 1 P
Date: 14.APR.2022 16€:10:08
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG102843-05B

LTE Band 5/ 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l um
Ref Level 30.00 dBm  Offset 11,10 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.10 dg Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKABS PABS
. ; ; AES Line _$PURIDUS_LINE_ABS PAB
20 ghine —FPURIOUS_|INE_ABS P "\ 20 gbine /#\ 5
10 dem / \ 10 dBm: i \
o dd l 0 dBm ‘!
-10 dBm -10 dBm. f
SPURIOUS_LINE_ABS i f
20 dBm W -20 dBm i
.30 dem 1 -30 dBm—f .\\
-40 dem A "'J W\M"\J -40 gflm h
I
I . L/ Pl i ] A
-50 dem ¥ £ g vy
\_M_ﬁ_ -
-60 dBm 60 dem —— o
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 920,42258 MHz -42.53 dBm -29.53 de 847.000 MHz 849.000 MHz 100.000 kHz 848,73127 MHz 20.66 dBm -9.34 dB
823.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -22.16 dBm -9.16 d& 949,000 MHz 850,000 MHz 20,000 kHz 549,00050 MHz -22.89 dBm -9.80 dB
824.000 MHz 826,000 MHz 100.000 kHz 824.23077 MHz 21.00 dBm -9.00 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.04496 MHz -42.41 dBm -29.41 dB
S
Y
i e N [1 e

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit ¢heck PABS | SPURIGIE CHMEKARS PABS
1 5 5 ABS Li SPURIDUS, INE_ABS PASS
20 uIE’I_:'JH PURIOUS_) INE_ABS PABS 20 dB;’:i‘p 1
10 dbm gt 10 i M eshe,
R R
ode fll \ 0 clarrj T
-10 dem | -10 dpm
SPURIOUS_LINE_ABS k H
-20 dBm ; =20 fBm {
-30 dB =30 dB
) fr“m'h’ ’ )
-40 dem = *"”"TW 40 dem mwvr\
“"””
— = T -50 dem
~_
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz_||[[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
£15.000 MAz 523,000 MHZ 100,000 kHz 522,00600 MAz -36.20 dem -23.20 06 847.000 MHZ 840000 MHz 100 000 kHz T 1545 cbm _Uml
523.000 MH2 | B4.000 MHz 20.000 kiz £23,53550 MHz ~26.34 dBm -13.34.d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -25.71 dBm -12.71 dB
824.000 MHz 826,000 MHz 100.000 kHz 825,14085 MHz 12.99 dBm -17.01 d& 850.000 MHz B860.000 MHz 100.000 kHz B850.02498 MHz ~34.53 dBm -21.53 dB
Y
I 1 P
Date: 14.APR.2022 16:10:59
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102843-05B

LTE Band 5/ 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum =l um
Ref Level 30.00 dBm  Offset 11,10 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.10 dg Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIE CLiNEKARS_ PABS
3 3 3 ABS Line _$PURIDUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P f 20 ghine ﬂ S
10 dBm ! \ 10 dBm / ,\
ode L 0 dem ) ‘
-10 d8m -10 dBm
SPURIOUS_LINE_ABS l !
“20 dem W -20 dBm
-30 dBm '; l“ -30 :IBW Y
-40 dBm ’ﬁ m-% -40 il \\
- T T
A T = T .
2 50 dem . —TF
]
-60 dBm -60 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  aAtimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
£15.000 MHz 823,000 MHz 100.000 kHz 820,44655 MHz -42.04 d&m -29.64 d8 947.000 MHz 849.000 MHz 100.000 kHz 848.74725 MHz 20.10 dém -5.90 d&
823.000 MHz 524.000 MHz 20.000 kHz 823.99950 MHz -23.34 dBm -10.34 dB 949,000 MHz 850.000 MHz 20,000 kHz 540,01048 MHz -23.15 dBm -10.15 dB
824.000 MHz 826.000 MHz 100.000 kHz 824.28472 MHz 20.56 dBm -9.44 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.01495 MHz -44.04 dbm -31.04 dB
S
T
i e N [1 e

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIDUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PASS 20 chine 5
10 dBm [-‘ 2 \ 10 dB‘f' ‘\
0 ds f \ 0@ 1
|
-10 dem J -10 dLn- .
SPURIOUS_LINE_ABS f \
-20 dem l 20 dem L
-30 dem ot Bm \N‘W
-40 dem ‘w"”'n -40 dem WT“‘
L W o
e
dam- — e 50 dBm —
~__
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz_||[[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
815.000 MHz 823.000 MHz 100.000 kHz 922,94006 MHz -38.20 dém -25.20 d8 547.000 MHz 849.000 MAz 100.000 kHz 848.64735 MHz 11.61 dBm -18.39 db
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,99550 MHz “27.67 dém -14.67 d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00250 MHz -29.00 dBm -16.00 dB
£24.000 MHz 525000 MHz 100.000 kHz 824.72428 MHz 11.74 dBm -18.26 dB 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -36.92 dBm -23.92 dB
Y
I 1 P
Date: 14.APR.202Z 16:11:52
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG102843-05B

LTE Band 5/ 1.4MHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum L

Ref Level 30.00 dBm  Offset 11.10 dB

SGL Count 100/100

Mode Auto Sweep

s um

Ref Level 30,00 dém  Offset 11.10 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr

Limit Gheck PAES | SPURIGUECHBEKARS_ PAES

3 3 3 ABS Line _$PURIDUS_LINE_ABS PAS!
20 dhin® —pPURIOUS. LINE_ABS P 20 dbime =
10 dem /P‘\\ 10 dBm: {‘{'\l
ods f ‘ 0 dBm J E
-10 dBm | -10 dBm. f
SPURIOUS_LINE_ABS l I
-20 dBm -20 dBm
Y
.30 dBm r’} \ -30 dBm J(
-40 dem 7 M} -40 d 'y H
-50 dem T . o S m !
] P S——— [ IR — /
— P <] o L]

-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions

Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

815.000 MHz 823.000 MHz 100.000 kHz 9820,43057 MHz -46.40 dBém -33.40 d& 847.000 MHz 549,000 MHz 100.000 kHz 848,72727 MHz 16.73 dBm -13.27 dB

823.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -28.35 dBm -15.35 dB 543,000 MHz 850.000 MHz 20,000 kHz 849,00050 MHz -29.18 dBm -16.18 dB

824.000 MHz 826.000 MHz 100.000 kHz 824.23277 MHz 16.55 dém ~13.35 d8 850.000 MHz 860.000 MHz 100.000 kHz 850,35465 MHz -47.21 dbm -34.21 db

S
Y
il A I [] o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru
Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PARS | SPURIGSHIE CHEEKARS_ PABS
1 5 5 ABS Li SPURIDUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS 20 chine 5
10 dBm - 10 dB i
i eaal
-10 dBm - I\ -10 dén‘
SPURIOUS_LINE_ABS ’ \ \
20 dem [ \ 20 dpm ‘
-30 dem JT \\‘- -aphem k
40 dem ,.!.‘ -40 dem | Jl
50 dam . - 50 dem LY
A SRS S S S B = v Sy
P |
-60 dém 50 dem ==
Start 815.0 MHz 3003 pts Stop 826.0 MHz_||[[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
E15.000 MAz 923,000 MHz 100,000 kHz 522,02408 MRz -43,00 dem -30.09 de 847.000 MHZ 849,000 MHZ 100 000 kHz 840 53147 M2 047 cbm 20.59 0B
523.000 MH2 | B4.000 MHz 20.000 kiz £23,59550 MHz -30.54 dBm -17.54 d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -30.73 dBm -17.73 dB
£24.000 MHz 526000 MHz 100.000 kHz 824.30062 MHz 9.62 dBm -20.38 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,05495 MHz -43.53 dBm -30.59 dB
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LTE Band 5/ 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB
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Ref Level 30.00 dBm  Offset 11.10 dB

SGL Count 100/100

Mode Auto Sweep
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Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

815.000 MHz 923,000 MHz 100,000 kHz 822,94B805 MHz -34.32 dém -21.32 de 846.000 MHz 849.000 MHz 100.000 kHz 848,77972 MHz 21.29 dBm -8.71 dB

823.000 MHz 824,000 MHz 30.000 kHz 823.99950 MHz -20.26 dBm -7.26 dB 543,000 MHz 850.000 MHz 20.000 kHz 849,00050 MHz -20.02 dBm -7.02 dB

824.000 MHz 827.000 MHz 100.000 kHz 824.24426 MHz 21.51 dBm -8.49 d8 850.000 MHz 860.000 MHz 100.000 kHz 850,00500 MHz -35.93 dbm -22.93 dB
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SGL Count 100/100 SGL Count 100/100
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__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£15.000 MHz 823,000 MHz 100.000 kHz 822,98801 MHz -38.34 dém -25.34 d& 846.000 MHz §49.000 MHz 100.000 kHz §46.33716 MHZ 10.07 dBm -19.93 d&
523.000 MH2 | 694,000 MHz 30.000 kHz £23,93550 MHz -24.39 dbm -11.39.d8 849.000 MHz 850,000 MHz 30,000 kHz 849,01049 MHz -25.63 dBm -12.63 dB
824.000 MHz B27.000 MHz 100.000 kHz 826.57592 MHz 9.77 dBm -20.23 dé 850.000 MHz 860.000 MHz 100.000 kHz 850.41458 MHz -33.40 cBm -20.40 dB
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LTE Band 5/ 3MHz / 16QAM

Lowest Band Edge / 1 RB Highest Band Edge /1 RB
ectrum = s um
Ref Level 30.00 dBm  Offset 11.10 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.10 dB Mode Auto Sweep
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__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MRz 523,000 MHz 100,000 kHz 522,99600 Mhz -35.56 dem ~22.56 db 546.000 MHz 849,000 MHZ 100,000 kA2 84871078 WAz 20,00 dBm 5.10 0B
£23.000 MHz 824,000 MHz 30.000 kkz 823,99950 MHz -20.31 dém ~7.31de 949.000 MHz 850,000 MHz 30.000 kHz 849,00050 MHz -18.03 dBm -5.03 d8
824.000 MHz 827.000 MHz 100.000 kHz B24.24725 MHz 20.74 deém -9.26 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.03497 MHz -35.90 dbm -22.90 dB
S
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Dater 1 Date
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectru ﬂé}' Spectrum
Ref Level 30.00 dBm  Offset 11.10 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.10 di Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
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__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
£15.000 MRz 523,000 MHz 100,000 kHz 522,93207 Mhz -33.31 dem ~20.31 db 546.000 MHz 849,000 MHZ 100,000 kA2 84674476 MhZ 5,85 dBm 21.15 dB
£23.000 MHz 824,000 MHz 30.000 kkz 82396653 MHz -25.45 dBm -12.45 8 949.000 MHz 850,000 MHz 30.000 kHz 849,02248 MHz -25.19 dBm -12,19 d8
824.000 MHz 827.000 MHz 100.000 kHz 626.69281 MHz 2.67 dem =20.33 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.03497 MHz -28.56 dbm -15.56 dB
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LTE Band 5/ 3MHz / 64QAM

Lowest Band Edge / 1 RB
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Ref Level 30.00 dBm  Offset 11.10 dB
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Mode Auto Sweep

s um
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Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

815.000 MHz 923,000 MHz 100,000 kHz 822,98801 MHz -36.05 dém -23.05 de 846.000 MHz 849.000 MHz 100.000 kHz 848,75874 MHz 19.46 dBm -10.54 d&

823.000 MHz 824,000 MHz 30.000 kHz 823.99950 MHz -15.94 dBm -6.94 dB 543,000 MHz 850.000 MHz 20.000 kHz 849,00050 MHz -18.74 dBm -5.74 dB

824.000 MHz 827.000 MHz 100.000 kHz 824.22028 MHz 19.41 dém ~10.59 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,03497 MHz -36.47 dbm -23.47 db
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__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,98601 MAz -36.30 dem -23.30 dB 846.000 MHZ 849,000 MHZ 100 000 kHz 8496.75074 Mz 815 cbm 1.8 08
523.000 MH2 | 694,000 MHz 30.000 kHz £23,99550 MHz ~26.20 dbm -13.20 d8 849.000 MHz 850,000 MHz 30,000 kHz £49,00050 MHz -26.16 dBm -13.16 dB
824.000 MHz B27.000 MHz 100.000 kHz 824.27123 MHz £.82 dBm -21.18 dé 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -31.13 dbm -18.13 dB
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LTE Band 5/ 3MHz / 256QAM

Lowest Band Edge / 1 RB Highest Band Edge /1 RB
ectrum = s um
Ref Level 30.00 dBm  Offset 11.10 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.10 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
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__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
§15.000 MHz 523,000 MHz 100.000 kHz 822,90809 MHz -45.71 dBm -32.71 d8 546.000 MHz 849,000 MHz 100.000 kHz 848,80070 MHz 16.41 dBm -13.50 dB
£23.000 MHz 824,000 MHz 30.000 kkz 823,99950 MHz -25.75 dBm -12.75 8 949.000 MHz 850,000 MHz 30.000 kHz 849,00050 MHz -24.14 dBm -11.14 d8
824.000 MHz 827.000 MHz 100.000 kHz 624.23526 MHz 17.11 dBm ~12.89 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.35465 MHz -46.75 dbm -33.75 dB
S
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Date: 1 16:41:36 Date: 14.RPR.2022 16:53:52
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectru ﬂé}' Spectrum
Ref Level 30.00 dBm  Offset 11.10 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 11.10 di Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
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purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MRz 523,000 MHz 100,000 kHz 522,99600 Mhz -38.23 dem ~25.23 db 546.000 MHz 849,000 MHZ 100,000 kA2 84874076 MhZ 5.65 dbm —23.35 0B
£23.000 MHz 824,000 MHz 30.000 kkz 823,99950 MHz -28.07 dBm -15.07 8 949.000 MHz 850,000 MHz 30.000 kHz 849,00050 MHz -27.81 dBm -14.31 d8
824.000 MHz 827.000 MHz 100.000 kHz 624.27123 MHz £.12 dém -23.87 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.05495 MHz -37.98 dbm -24.98 dB
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LTE Band 5/5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.10 dB Mode Auto Sweep

s um

Ref Level 30,00 dém
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Rangelow | Rangeup | REBW | Frequency | Powerabs |  aAtimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 9822,19680 MHz -35.51 dBém -22.51 de '844.000 MHz 849.000 MHz 100.000 kHz 848.64785 MHz 20.97 dBm -9.03 d&
823.000 MHz 524.000 MHz 50.000 kHz 823.99251 MHz -22.54 dBm -9.54 dB 49,000 MHz 850.000 MHz 50,000 kHz 340,00543 MHz -20.98 dBm -7.98 dB
824.000 MHz 829.000 MHz 100.000 kHz 82430710 MHz 21.26 dBm -8.74 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.80420 MHz -37.22 dbm -24.22 dB
S
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Dater 1 16:55:45

Date:
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Ref Level 30.00 dBm  Offset 11.10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.10 de Mode Auto Sweep
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purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
£15.000 MAz 523,000 MHZ 100,000 kAz 522,00600 MRz -30,52 dem -26.52 06 844.000 MHZ 849,000 MHZ 100 000 kHz T T =77 dom -zzml
523.000 MH2 | 694,000 MHz £0.000 kHz 823,56553 MHz -24.00 dBm -11.00 d& 849,000 MHz 850,000 MHz 50,000 kHz £49,00050 MHz -24.70 dBm -11.70 dB
824.000 MHz £29.000 MHz 100.000 kHz 824.37712 MHz £.13 dBm -21.67 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -38.17 dbm -25.17 dB
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LTE Band 5/5MHz / 16QAM

Lowest Band Edge / 1RB
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Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

815.000 MHz 923,000 MHz 100,000 kHz 822,18881 MHz -36.57 dém -23.57 de '844.000 MHz 849.000 MHz 100.000 kHz 848.68781 MHz 20.64 dBm -9.36 d&

823.000 MHz 524.000 MHz 50.000 kHz 823.99950 MHz -22.93 dBm -9.53 dB 49,000 MHz 850.000 MHz 50,000 kHz 549,00050 MHz -12.66 dBm -5.66 dB

824.000 MHz 929,000 MHz 100.000 kHz 824,34216 MHz 20.55 dBm -0.45 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.81419 MHz -38.25 dBm -25.25 dB
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__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
515.000 MAz | 823.000 MHZ 100,000 kHz 522,74825 MHz ~37.10 dBm -24.10 dB 844.000 MAZ | 849.000 MHZ 100.000 KAz 344 5119 Mz 558 dbm  25.05 B
£23.000 MHz 824,000 MHz 50.000 kHz 823,99650 MHz -25.26 dem -12.26 dB 340,000 MH= 850,000 MHz 20,000 kHz 340 06444 MHZ 36.41 B 34t de
£24.000 MHz 529.000 MHz 100.000 kHz 824.70670 MHz 5.50 dBm -23.50 dB 850.000 MHz 860.000 MHz 100.000 kHz 85001499 MHz -35.15 dBm -22.15 dB
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LTE Band 5/5MHz / 64QAM
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__Rangelow | Rangeup | RBW | Freguency | _Powerabs |  ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs |  ALimit
£15.000 MHz 823,000 MHz 100,000 kHz 82218881 MHz -38.20 dém -25.20 d& 844.000 MHz §49.000 MHz 100.000 kHz 848.64286 MHZ 19.51 dBm -10.49 d&
523,000 MHz £824.000 MHz 50.000 kiz 823,99750 MHz -22.68 dm -5.68 8 849,000 MHz 850.000 MHz 50,000 kHz £49,00050 MHz -21.59 dBm -8.59 dB
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